GROUPEYV

EXPLODED VIEW:
REVISION: H-5122-D POWER HEAD
DATE: 09/23/09 PAGE10F2 DRAWING ##: 067746



EXPLODED VIEW: POWER HEAD
DRAWING #: 06T GROUPEV

APPLICABLE TO: 2008 HSB
DM PARTS QUY. DESCRETION ST EARTS QTY. DESCREFTION
1 049820 4 NUTLOCK HEX M8-1.25 NYLON INSERT 3 039287 4 SCREW HHC M8-1.25 X 45 (3KW)
2 022145 9  WASHER FLAT M8-5H6 051731 4 SCREW HHC M8-1.25 X 50
3 090239 1 GASKET, EXHAUST (8KW) 2 0C3168 3 516 SPECIAL LOCKWASHER
0E3369 2 GASKET, EXHAUST (10KW) 3 0CH17A 1 EARTH STRAP 3/8 X 318
0C4138 2 GASKET, EXHAUST 4 0CTHIA 1 BRACKET ENGINE MOUNTING (8KW)
4 0G7236 1 MANIFOLD, EXHAUST (BKW) 0G72378 1 BRACKET ENGINE MOUNTING (10KW)
0F8115 1 MANIFOLD, EXHAUST [10KW) 0G7237C 1 BRACKET ENGINE MOUNTING
0F7799 1 MANIFOLD, EXHAUST 35 0388050AD0 1 CABLE, #6 30° BLACK BATTERY
5 040976 2 SCREW SHC MB-1.25 X 20 (8KW) 36 0C7758 4  RUBBERMOUNT
040976 4 SCREW SHC M8-125X 20 37 083512 1 SCREW HHTT M8-1.25 X 16
6 0G7080 1 ENGINE ADAPTOR CASTING (8KW & 10KW) 38 0Co764 3 SCREW PLASTITE 1/4-15 X 314" (BKW ONLY)
7 0G7030C 1 STATOR (BKW) 39 0GE625 1 AIR IN SNORKEL (KW ONLY)
gglg jl g;ﬂgg ﬂgm]a k) 4 048031K 2 BAND HOSE CLAMP (/35.05 (BKW ONLY)
0GTISC 1 STATOR(GKN &17kW) £ s i ARBOCEKWOMY
0G7326C 1 STATOR (20KW) 3 022431 4 WASHERFLAT 3/8 (8KW & 10KW)
8 0G7035C 1 ROTOR (8KW) m 022237 4  WASHERLOCK 3/8 (BKW)
0G7036C 1 ROTOR (10KW) 022237 5 WASHER LOCK 318 (10KW)
0G7321C 1 ROTOR (12KW & 14KW) 022237 p WASHER LOGK 318
gggg 1 23I$ flg’“" & 17KW) 5 022511 4 BOLTHHC 3/8-16 X 1.25" (BKW & 10KW)
(20KW) 16 048031M 2 HOSE CLAMP 314" ID (SKW)
9 036482 1 BEARNG 048031 M 4 HOSECLAMP 3" ID
11 0G7255 1 ALTERNATORAIR IN DUCT (BKW & 10KW) OF7065 AFT  HOSE RES 1/2 LP GAS
0G7256 1 ALTERNATORAIR IN DUCT ® 0C7649 1 CLAMP HOSE 35-87
12 0Gr257 1 ALTERNATORAIR IN BELLOWS 50 099502 2 CLAMP HOSE #24 B1.06-2.00 (10KW ONLY)
13 0GT081 1 BEARING CARRIER (BKW & 10KW) 51 DE9549 p HOSE  INTAKE (10KW ONLY)
OFT774 1 BEARING CARRIER 52 0ES589 1 CHOKE HOUSING (10KW ONLY)
14 066386 1 ASSEMBLY BRUSH HOLDER 53 0ES585 2 SCREW PPPH HI-LO #6/1/2 Wi #5HD
15 066849 2 SCREW HHTT M5-0.8 X 16 (12KW — 20KW) 110K ONLY)
16 0G7360 4 BOLT, IHHCS M8-1.25 X 300 (8KW & 10KW)
0D1846 4 BOLT, IHHCS M8-1.25 X 345 (12KW - 1TKW) g; g;%? : g-}régl::(ﬁ g%gﬂ%“ OKW ONLY)
. gg:g;g ;‘ 3%&{“5'}'1‘365" :‘:g‘ 'ﬁlﬁsawLE 56 0Fg273 1 SOLENOID, 6 VOLTS DC (10KW ONLY)
- : 57 0ES591 1 SPRING-CHOKE RETURN (10KW ONLY)
18 0G7283 1 FLEX PIPE (BKW & 10KW) 58 0ES588 1 LINKAGE, CHOKE (10KW ONLY)
OF6528 1 FLEX PIPE (12KW - 17KW) 59 0ES590 1 ASSEMBLY, CHOKE SHAFT (10KW ONLY)
2 090388 4 SCREW TAPTITE M6-1.0 X 12 61 0D1683 2 SCREW PFHM M3-05 X (10KW ONLY)
” ggg?;% f fﬁf{g"’“m M6-1.0 X 12 (BKW & 10KW) §2 0ES502 2 SCREW PPHM #4-40 X 358 SEMS (10KW ONLY)
63 0ES504 3 SCREW PPPH HI-LO#14-15 X 112 (10KW ONLY)
2 gg;gg 1 IEIEE}:K ggg (BKW & 10KW) 84 035685 1 CLAMP HOSE #28 1.32-2.25
85 0ES581 1 AIR CLEANER (10KW ONLY)
3 9G7454 1 TAIL PIPE 66 029451 26FT  TAPEELEC UL FOAM 18 X 112
24 0C8096 1 FAN, CURVED BLADE (BKW) 67 OF7065 1.55FT  HOSE LP 112" LP (8KW ONLY)
0F8998 1 FAN CURVED BLADE (10KW) & Poieeerd 2 IS CLAMR 3
0ES579 1 FAN CURVED BLADE 89 082025 2 NUT HEX LOCK M5-0.8 NYINS (12KW - 20KW)
25 048451 1 WASHERFLAT .40 IDX 1.62 0D 70 075235 2 SCREW HHC M5-0.8 X 30 (12KW - 20KW)
26 029092 1 BOLT IHHC 5116-24 X 11.25" (BKW) 2 0F8719 1 HOUSING REGULATOR (12KW - 20KW)
0GT365 1 BOLT IHHC 3/8-24 X 12.50" {10KW) 12 0G7908 1 CLAMP STLIVNL 2.5 X 261 (BKW & 10KW)
0D1838 1 BOLT IHHC 38-24 X 15.50" (1 2KW - 17KW) 2% 0GSSEA h CARACITOR 58UF (3KW)
0GT408 1 BOLT IHHC 318-24 X 17.50" . 0G59588 1 CAPACITOR 78UF (10KW)
2 038637 2 SCREW TAPTITE 3/8-16 X 314 14 0G2387 1 PLUG, GEAR COVER (12KW - 20KW)
28 0GB629A 1 BRACKET, ALTERNATOR MOUNTING = 064750 b PLLIG OEAR GOVER ADAPTORSMALL
(BKW & 10KW) (12KW - 20KW)
0G6§298 1 E%KET_{.&}TEFN&TDR MOUNTING 76 0G7857 1 FOAM, EXHAUST DIVIDER (12KW-17KW)
0GE629C 1 BRACKET, ALTERNATOR MOUNTING ;; gn;gg 3 EAA:EECTLAA’;‘RP gmég’g&w ONLY}
29 022129 10 WASHER LOCK M8-5/15 (8KW) '
022129 11 WASHER LOCK M8-5/15
30 022259 4 NUTLOCK HEX 5H6-18

REVISION: H-5122-D
DATE: 09/23/09 PAGR2OF2



